
1330SB-XLSb
Illustrated Parts List / 96193004100 / 2008-11



20

REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

2 (EXPLODED)

2

10

9

1

11

11

312

12

4

13
14

15

17

8

7

11

5

6

11

16

18

35

19

21

22
23

24

25

23
22

21
20

36

26

27
28

30

29

31
31

32
33

34

01.07.004-B



21

REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

KEY    PART 
NO.     NO.  DESCRIPTION

1  532 18 41-05  IMPELLER
2  532 19 67-10  GEARBOX ASSEMBLY
3  532 18 89-09  BEARING
4  532 19 10-79  IMPELLER PULLEY
5  532 17 53-22  DISCHARGE BASE
6  532 18 40-95  CORNER BRACKET
7  532 19 21-99  CLEAN OUT TOOL
8  532 40 54-00  TOOL CLIP
9  873 80 04-00  NUT 1/4−20
10  874 78 04-26  SCREW 1/4−20 X .625
11  532 15 53-77  NUT 5/16−18
12  532 16 31-83  SCREW 5/16−18 X .625
13  819 11 15-07 WASHER
14  810 04 05-00  LOCKWASHER 5/16
15  874 94 05-16  SCREW 5/16−18 X 1.00
16  532 18 03-55  CARRIAGE BOLT
17  532 19 41-89  SCREW 13−16 X .625
18  532 40 77-60  PLUG
19  532 40 77-61  GEARBOX COVER RH
20  532 40 77-66  GASKET
21  532 40 77-70  SEAL
22 532 40 77-62  BEARING
23  532 17 46-97  THRUST WASHER 1.00
24  532 40 77-63  WORM GEAR
25  532 40 77-64  AUGER SHAFT
26  532 18 92-82  SQUARE KEY
27  532 40 77-58  BEARING
28  532 17 46-83  THRUST WASHER
29  532 40 77-57  IMPELLER SHAFT
30  532 18 42-05  ROLL PIN
31  532 17 46-81  THRUST WASHER
32  532 17 46-84  THRUST BEARING
33  532 40 77-69  BEARING
34  532 40 77-68  O−RING
35  532 40 77-67  SCREW 5/16−18 X .750
36  532 40 77-65  GEARBOX COVER LH



22

REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION1

2

01.07.016-A

1  532 42 17-26  AUGER ASSEMBLY 30 LH
2  532 42 17-27  AUGER ASSEMBLY 30 RH

1

2

3 (5x)
4 (5x)

01.07.023-B

1  532 42 17-13  AUGER HOUSING
2  532 40 76-45  SCRAPPER BAR
3  872 27 05-05  CARRIAGE BOLT 5/16−18 X .625
4  532 15 53-77  NUT 5/16−18

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.



23

REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

1

2 3

1

2

3
01.07.007-A

1  532 18 81-70  PLASTIC RETAINER
2  532 41 18-33  AUGER BALL BEARING
3  532 17 95-82  SCREW 5/16−18 X 1.00

1

1

2

3

3

2

01.11.002-A

1  532 40 78-34  SKID PLATE
2  872 27 05-06  CARRIAGE BOLT 5/16−18 X .750
3  532 75 11-53  NUT 5/16−18

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.



24

REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

1

2

5
3

4

3
4

1

2

5 3
4

3
4

01.16.001-A

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

1  532 18 47-47  DRIFT CUTTER BAR
2  872 27 05-06  CARRIAGE BOLT 5/16−18 X .750
3  532 17 92-46  PLASTIC WASHER
4  810 04 05-00  LOCKWASHER 5/16
5  532 12 86-38  NUT 5/16−18

01.17.003-B

1

2

3

3

2

4

4

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

1  532 18 25-16  WEIGHT BAR
2  872 11 05-10  CARRIAGE BOLT 5/16−18 X 1.25
3  532 75 11-53  NUT 5/16−18
4  819 11 22-06  WASHER



25

REPAIR PARTS CONTROL PANEL / DISCHARGE CHUTE
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

KEY    PART 
NO.     NO.  DESCRIPTION

1

2

4 6

6

*13

*14

*10

*11

*15

6

89

*12

3

5

7

16

17

6

6

18 19

19

01.09.006-C

1  532 42 17-14  CHUTE WELDMENT
2  532 18 41-13  DEFLECTOR WELDMENT
3  532 42 11-63  DEFLECTOR CONTROL ASSEMBLY
4  532 42 03-25  DEFLECTOR SEAL
5  532 41 42-80  KNOB BLACK
6  532 12 84-15  POP RIVET
7  817 50 10-10  SCREW 10−24 X .625
8  532 41 98-21  CHUTE SNOW SHIELD
9  532 42 17-28  SHIELD RETAINER STRAP
*10  532 17 98-29  SHOULDER BOLT 1/4−20 X .375
*11  532 17 92-46  PLASTIC WASHER
*12  532 19 17-30  NUT 1/4−20
*13  872 25 05-05  CARRIAGE BOLT 3/8−16 X .625
*14  532 75 11-53  NUT 5/16−18
*15  532 18 45-05  DEFLECTOR SPRING
16  532 42 06-79  (SERVICE PART) DEFLECTOR CONTROL
17  532 42 11-64  (SERVICE PART) DEFLECTOR CABLE GRAY
18  532 42 11-38  DEFLECTOR SHIELD
19  532 42 32-47  DEFLECTOR SHIELD STRAP

NOTES:
1. ITEMS INDICATED WITH AN * ARE LISTED AS REFERENCE FOR SERVICE PARTS ONLY.

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.



26

REPAIR PARTS CONTROL PANEL / DISCHARGE CHUTE
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

1

2

01.15.008-A

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

1  532 42 12-31  STEER CABLE
2  874 04 10-24  SCREW 10−24 X 1.50

1

2

2

*3
*6

*6

*4
*501.09.008-B

1  532 42 11-60  LEVER/CABLE ROTATOR ASSEMBLY GRAY
2  817 50 10-10  SCREW 10−24 X .625
*3  532 42 06-78  ROTATOR HEAD
*4  532 42 11-61  ROTATOR PIVOT BRACKET
*5  532 42 06-75  PULLEY PIVOT
*6  532 42 11-62  CABLE ASSEMBLY GRAY

NOTES:
1. ITEMS INDICATED WITH AN * ARE LISTED AS REFERENCE FOR SERVICE PARTS ONLY.



27

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

REPAIR PARTS HANDLES
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

1

4

5

6

7

7

8

10

11

14

14

12

13

13

12

2

3

9
9

8

01.08.012-A

KEY    PART 
NO.     NO.  DESCRIPTION
1  532 41 55-39  CONTROL PANEL
2  532 42 17-06  CONTROL LEVER LH
3  532 42 17-07  CONTROL LEVER RH
4  532 41 55-46  TRACTION ROD ARM
5  532 42 14-92  IMPELLER ROD ARM
6  532 41 26-77  INTERLOCK ROD
7  532 41 26-80  SPACER
8  532 16 96-75  RETAINER
9  817 06 04-08  SCREW 1/4−20 X .50
10  532 41 42-80  KNOB BLACK
11  532 41 42-81  KNOB RED
12  532 17 88-99  HANDLE KNOB
13  819 13 13-16  WASHER 3/8
14  872 12 06-18  CARRIAGE BOLT 3/8−16 X 2.25



28

REPAIR PARTS HANDLES
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

1

2

3

4

6

6 7

78

8

8

9

9

5

5

10

10

01.08.011-A

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

1  532 42 17-08  PLOW HANDLE LH
2  532 42 17-09  PLOW HANDLE RH
3  532 19 69-44  PANEL BRACKET LH
4  532 19 69-43  PANEL BRACKET RH
5  532 41 45-15  HEATED HANDLE GRIP
6  874 78 05-12  SCREW 5/16−18 X .750
7  874 78 05-24  SCREW 5/16−18 X 1.50
8  532 75 11-53  NUT 5/16−18
9  532 15 54-15  WASHER
10  532 17 87-75  POP RIVET 1/8

2

4

4

4

3

3

1

4

01.05.006-B

1  532 42 17-05  LOWER TUBE GRAY
2  532 40 76-43  PIVOT SUPPORT
3  532 15 00-78  BOLT 5/16−18 X .750
4  817 00 06-16  SCREW 3/8−16 X 1.00



29

REPAIR PARTS HANDLES
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

KEY    PART 
NO.     NO.  DESCRIPTION

2

5

7

8

9

11

11

10

1

3

6

01.12.002-C

1  532 42 17-63  IMPELLER ROD ASSEMBLY
2  532 18 04-85  TRACTION ROD ASSEMBLY
3  532 18 77-82  SHIFTER ROD TOP
4  532 18 77-84  SHIFTER ROD BOTTOM
5  532 18 04-47  SPRING SLEEVE
6  532 19 20-91  SPRING SLEEVE
7  532 17 86-69  IMPELLER SPRING
8  532 18 09-26  TRACTION SPRING
9  872 27 05-06  CARRIAGE BOLT 5/16−18 X .750
10  532 15 53-77  NUT 5/16−18
11  532 16 96-75  RETAINER



30

REPAIR PARTS HANDLES
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

1

2

3

4

5

6 01.08.007-B

1  532 41 62-88  INTERLOCK SPRING
2  532 41 45-72  INTERLOCK CAM
3  532 17 88-31  TORSION SPRING
4  532 16 96-75  RETAINER
5  817 06 04-10  SCREW 1/4−20 X .625
6  532 42 18-14  INTERLOCK STOP

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

1

4

4

5

5

2

3
8

6

7

01.10.010-A

1  532 42 13-51 CONSOLE PANEL GRAY
2  532 42 14-48 HEADLIGHT BEZEL GRAY
3  532 17 86-66 HALOGEN HEADLIGHT
4  532 18 44-71 SHOULDER SCREW 10−24 X .625
5  532 17 52-62 SCREW 10−24 X 1.25
6  532 41 77-60 GRIP SWITCH
7  532 40 56-99 WIRE HARNESS
8  532 40 16-20 BULB



31

REPAIR PARTS DRIVE
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

KEY    PART 
NO.     NO.  DESCRIPTION

3

4

6

2

1

4

3

7

7

5

6

2

8

9

01.03.003-A

1  532 40 43-08  AXLE SHAFT
2  532 18 77-94  SPACER
3  532 17 46-97  THRUST WASHER
4  532 17 98-30  BEARING
5  532 14 63-15  SCREW 5/16−18 X .625
6  817 49 05-08  BOLT 5/16−18 X .500
7  532 15 54-43  CLIK PIN
8  874 78 06-32  SCREW 3/8−16 X 2.00
9  873 80 06-00  NUT 3/8−16



32

REPAIR PARTS DRIVE
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

01.02.002-F

2

1

87
6

5

4

3 1

2

34

33
32

31

30

29
28

27
25

24

29
2827

36

23

20

13

12

11

10

15

22
21

19

1817

16

44

40

20

9

20

26

26

14
48

48
20

47

20

47

45

46

42

43

41

27

38

39

37

35

49

50

51

4



33

REPAIR PARTS DRIVE
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

1  532 19 20-02  SHIFT BRACKET
2  817 50 10-10  SCREW 10−24 X .625
3  874 76 05-52  SCREW 5/16−18 X 3.25
4  532 17 92-46  PLASTIC WASHER
5  532 19 20-01  SHIFT ASSEMBLY
6  532 15 54-15  WASHER
7  532 19 21-95  FRICTION SPRING
8  873 80 05-00  NUT 5/16−18
9  817 49 05-08  BOLT 5/16−18 X .500
10  532 40 54-84  CONTROL ARM
11  532 40 61-09  CONTROL SHAFT
12  532 05 70-79 WASHER
13  532 19 85-80  CLEVIS PIN
14  532 19 21-15  REAR PLATE
15  532 18 77-76  TRANSMISSION
16  532 19 32-56  ROD
17  532 19 20-00  REAR CABLE BRACKET
18  532 18 77-87  CONTROL ARM
19  532 19 19-93  FRONT CABLE BRACKET
20  532 15 00-78  SCREW 5/16−18 X .750
21  532 08 79-30 CLIP
22  817 39 12-08  SCREW .12 X .50
23  532 17 53-31  BUSHING
24  532 19 36-07  BELT GUIDE
25  811 05 05-00  LOCKWASHER 5/16
26  817 49 04-08  SCREW 1/4−20 X .500

27  532 05 92-89 WASHER
28  810 04 05-00  LOCKWASHER 5/16
29  874 61 05-16  SCREW 5/16−18 X 1.00
30  532 40 94-75  SPACER
31  532 18 04-78  ENGINE TRACTION PULLEY
32  532 40 00-26  WASHER
33  532 85 02-63  LOCKWASHER 3/8
34  532 85 10-84  SCREW 3/8−24 X 1.38
35  532 18 77-86  TRACTION IDLER ARM
36  532 18 05-22  IDLER PULLEY
37  874 78 05-20  SCREW 5/16−18 X 1.25
38  873 93 05-00  NUT 5/16−18
39  874 78 05-24  SCREW 5/16−18 X 1.50
40  532 17 53-30  PIN
41  532 19 33-97  IDLER PIVOT BRACKET
42  532 41 99-25  IDLER BRAKE ARM
43  532 08 51-79 RETAINER
44  532 17 88-28  BRAKE SPRING
45  532 16 67-85  NUT 5/16−18
46  532 18 05-23  PULLEY
47  873 80 04-00  NUT 1/4−20
48  532 19 19-95  POP RIVET 1/4 X .475
49  532 19 84-66  CLUTCH CABLE
50  532 19 28-73  TRACTION SPRING
51  532 70 02-79  RETAINER CLIP



34

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

KEY    PART 
NO.     NO.  DESCRIPTION

REPAIR PARTS DRIVE
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

1

01.01.001-B 2

3

1  532 41 47-71  TORQUE STRAP
2  532 40 78-58  ANTI ROTATE BRACKET
3  532 15 00-78  SCREW 5/16−18 X .750



35

REPAIR PARTS CHASSIS / ENGINE / PULLEYS
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

1

2

3

4

4

5

5

6

6

01.00.021-B

- -  - - - - - -  B&S ENGINE MODEL 
   21M414-1182-E1
1  532 41 53-40  FRAME
2  532 40 37-32  BOTTOM PAN
3  532 40 38-70  ENGINE MOUNT PLATE
4  532 15 04-06  BOLT 3/8−16
5  532 15 00-78  SCREW 5/16−18 X .750
6  532 18 44-71  SCREW 10−24 X .625

01.04.002-B
3

4

1

2

1  532 40 91-61  COVER ASSEMBLY
2  532 17 88-13  PULLEY
3  532 19 23-83  TRACTION BELT
4  532 40 80-19  IMPELLER BELT



36

REPAIR PARTS WHEELS
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

1

2

01.06.006-A

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

1 532 42 20-70 WHEEL ASSEMBLY LH
2 532 42 20-69 WHEEL ASSEMBLY RH

1

2

01.15.002-A

1  532 41 52-63  STEER CABLE BRACKET LH
2  532 18 78-59  STEER CABLE BRACKET RH

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.



37

REPAIR PARTS WHEELS
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

KEY    PART 
NO.     NO.  DESCRIPTION

2

2

1

3 4
5

6
7

8
9

10
11

12

13
14

13
14

12

11
10

9 8
7

6 5

4 3 1
2

2

23
17

1920
16

18
24

22

2123
22

151817

16
20

19
21

01.15.001-A

1 532 40 51-61  COVER
2 532 18 44-71  SHOULDER SCREW
3 812 00 00-45  RETAINER RING
4 532 19 21-26  WHEEL DRIVER
5 532 18 24-66  RETAINER RING
6 532 18 76-22  WHEEL LOBE
7 532 19 49-41  CLUTCH SLIDE
8 532 17 91-39  SPRING
9  532 18 92-82  SQUARE KEY
10  532 19 49-40  AXLE LOBE
11  532 17 46-97  THRUST WASHER
12  532 19 95-19  STEERING YOKE
13  532 18 41-97  STEERING BRACKET
14  817 49 05-08  SCREW 5/16−18 X .50
15  532 19 95-11  PIVOT BRACKET
16  532 19 95-18  BELLCRANK
17  532 18 18-47  BELLCRANK PIN
18  817 60 04-06  SCREW 1/4−20 X .375
19  532 40 50-77  STEERING LINK
20  532 70 02-79  RETAINER
21  532 08 51-79  RETAINER
22  532 19 38-85  SPRING
23  532 18 20-15  LEVER PIN
24  532 19 95-12  PIVOT BRACKET

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.



38

REPAIR PARTS BAG OF PARTS
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

KEY    PART 
NO.     NO.  DESCRIPTION

KEY    PART 
NO.     NO.  DESCRIPTION

1  532 19 85-63  POWER CORD
2  532 16 96-75  RETAINER PIN
3  532 18 06-84  WRENCH
4  532 18 45-05  REMOTE SPRING
5  532 17 98-29  SHOULDER BOLT 1/4−20
6  532 17 92-46  NYLON WASHER 1/4−20
7  532 19 17-30  LOCKNUT 1/4−20
8  872 25 05-05  CARRIAGE BOLT 5/16−18 X 5/8
9  532 75 11-53  LOCKNUT 5/16−18
10  873 80 06-00  LOCKNUT 3/8−16
11  819 13 13-16  WASHER 3/8
12  532 19 86-36  SHEAR BOLT 1/4−20 X 1−3/4
13  532 19 86-38  SPACER
14  873 80 04-00  LOCKNUT 1/4−20

12

3

4

5
6

7

8
9

10
11

14

12

13

01.14.003-A

1
01.14.007-A

1  532 19 30-71  SAFETY IGNITION KEY



39

REPAIR PARTS DECALS
SNOW THROWER - MODEL NO. 1330SB-XLSB (96193004100), PRODUCT NO. 961 93 00-41

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

KEY  PART
NO.  NO.    DESCRIPTION 

1 532 18 10-37 DECAL, DANGER
2 532 42 37-17 DECAL, HUSQVARNA 1330SB-XLSB
3 532 18 10-35 DECAL, DANGER, DEFLECTOR
4 532 18 10-42 DECAL, DANGER
5 532 42 37-16 DECAL, HUSQVARNA 1330SB-XLSB
6 532 18 10-33 DECAL, INSTRUCTION
7 532 18 37-30 DECAL, REMOTE DEFLECTOR
9 532 41 54-75 DECAL, SPEED CONTROL
11 532 41 53-99 DECAL, LH TRIGGER
12 532 41 53-98 DECAL, RH TRIGGER
- - 532 42 35-18 OWNER'S MANUAL, ENGLISH
- - 532 42 35-19 OWNER'S MANUAL, FRENCH



532 42 35-18   Rev.1 11.21.08   SR Printed in U.S.A.

SE
C

TI
O

N
 1

:  
LI

M
IT

ED
 W

A
R

R
A

N
TY

H
us

qv
ar

na
 F

or
es

t &
 G

ar
de

n 
C

om
pa

ny
 (“

H
us

qv
ar

na
”)

 w
ar

ra
nt

s 
H

us
qv

ar
na

 p
ro

du
ct

 to
 th

e 
or

ig
in

al
 p

ur
ch

as
er

 to
 b

e 
fre

e 
fro

m
de

fe
ct

s 
in

 m
at

er
ia

l a
nd

 w
or

km
an

sh
ip

 fr
om

 th
e 

da
te

 o
f p

ur
ch

as
e 

fo
r t

he
 “W

ar
ra

nt
y 

P
er

io
d”

 o
f t

he
 p

ro
du

ct
 a

s 
se

t f
or

th
 b

el
ow

:
Li

fe
tim

e 
W

ar
ra

nt
y 

(P
ar

ts
 a

nd
 L

ab
or

):
A

ll 
til

le
r t

in
es

 a
nd

 tr
im

m
er

 s
ha

fts
 a

ga
in

st
 b

re
ak

ag
e.

 P
ro

of
 o

f p
ur

ch
as

e 
re

qu
ire

d.
Li

fe
tim

e 
W

ar
ra

nt
y 

(“
PA

R
TS

 O
N

LY
” 

af
te

r 
in

iti
al

 w
ar

ra
nt

y 
ex

pi
ra

tio
n)

:I
gn

iti
on

 c
oi

ls
 a

nd
 m

od
ul

es
 o

n 
ha

nd
he

ld
 p

ro
du

ct
.

P
ro

of
 o

f p
ur

ch
as

e 
re

qu
ire

d.
W

A
R

R
A

N
TY

SC
H

ED
U

LE
 F

O
R

 T
U

R
F 

C
A

R
E 

Eq
ui

pm
en

t -
 Z

er
o 

Tu
rn

 R
id

er
s 

(N
ew

 w
ar

ra
nt

y 
ap

pl
ie

s 
to

 u
ni

ts
 s

ol
d 

af
te

r A
ug

us
t 1

, 2
00

5.
 A

ls
o 

ap
pl

ie
s 

to
 u

ni
ts

 fa
ct

or
y-

eq
ui

pp
ed

 w
ith

 R
.O

.P
.S

.
EZ

 Z
er

o 
Tu

rn
 R

id
er

s:
3 

ye
ar

 c
on

su
m

er
 w

ar
ra

nt
y 

or
 6

00
 h

ou
rs

 o
f u

se
 (w

he
n 

us
ed

 s
ol

el
y 

at
 th

e 
ow

ne
r’s

 re
si

de
nc

e.
)

EZ
 &

 M
Z

 Z
er

o 
Tu

rn
 R

id
er

s:
1 

ye
ar

 c
om

m
er

ci
al

 w
ar

ra
nt

y 
or

 6
00

 h
ou

rs
 o

f u
se

.
iZ

, L
Z 

&
 B

Z 
Ze

ro
 T

ur
n 

R
id

er
s:

5 
ye

ar
 c

on
su

m
er

 w
ar

ra
nt

y 
or

 1
,5

00
 h

ou
rs

 o
f u

se
.

iZ
, L

Z 
&

 B
Z 

Ze
ro

 T
ur

n 
R

id
er

s:
5 

ye
ar

 c
om

m
er

ci
al

 w
ar

ra
nt

y 
or

 1
,5

00
 h

ou
rs

 o
f u

se
.

3 
Ye

ar
 o

r 
1,

50
0 

H
ou

r 
C

om
m

er
ci

al
 U

se
 W

ar
ra

nt
y:

sp
in

dl
es

 o
n 

ze
ro

 tu
rn

 ri
de

rs
, h

yd
ra

ul
ic

 p
um

ps
 a

nd
 w

he
el

 m
ot

or
s.

W
ar

ra
nt

y 
S

ch
ed

ul
e 

fo
r T

ur
f C

ar
e 

W
al

k 
B

eh
in

d 
U

ni
ts

 - 
W

, W
G

 &
 W

H
 Z

er
o 

Tu
rn

 R
id

er
s 

- 3
 y

ea
r c

on
su

m
er

 a
nd

 c
om

m
er

ci
al

w
ar

ra
nt

y.
 N

ew
 w

ar
ra

nt
y 

ap
pl

ie
s 

to
 u

ni
ts

 s
ol

d 
af

te
r A

ug
us

t 1
, 2

00
5.

 A
ls

o 
ap

pl
ie

s 
to

 u
ni

ts
 fa

ct
or

y-
eq

ui
pp

ed
 w

ith
 R

.O
.P

.S
.

2 
Ye

ar
 C

O
M

M
ER

C
IA

L
an

d 
C

O
N

SU
M

ER
 W

ar
ra

nt
y:

al
l H

us
qv

ar
na

 g
ro

un
d-

en
ga

gi
ng

 c
om

m
er

ci
al

 e
qu

ip
m

en
t.

W
A

R
R

A
N

TY
SC

H
ED

U
LE

 F
O

R
 C

O
N

SU
M

ER
 T

U
R

F 
C

A
R

E 
EQ

U
IP

M
EN

T:
2 

Ye
ar

 C
on

su
m

er
 W

ar
ra

nt
y:

A
ut

om
at

ic
 m

ow
er

, a
ll 

R
es

id
en

tia
l Z

er
o 

Tu
rn

 R
id

er
s,

 a
ll 

la
w

n,
 y

ar
d 

an
d 

ga
rd

en
 tr

ac
to

rs
, a

ll
no

nc
om

m
er

ci
al

 w
al

k 
be

hi
nd

 m
ow

er
s,

 ti
lle

rs
, s

no
w

 b
lo

w
er

s,
 e

le
ct

ric
al

 p
ro

du
ct

s 
an

d 
po

w
er

-a
ss

is
t c

ol
le

ct
io

n 
sy

st
em

s 
fo

r 
no

nc
om

m
er

ci
al

, n
on

pr
of

es
si

on
al

, n
on

in
st

itu
tio

na
l o

r n
on

in
co

m
e 

pr
od

uc
in

g 
us

e,
 e

xc
ep

t a
s 

he
re

in
 s

ta
te

d.
 A

ll 
co

ns
um

er
 

pr
od

uc
t u

se
 m

us
t h

av
e 

be
en

 li
m

ite
d 

to
 th

e 
ow

ne
r’s

 re
si

de
nc

e.

W
A

R
R

A
N

TY
SC

H
ED

U
LE

 F
O

R
 C

O
N

SU
M

ER
 F

O
R

ES
T 

&
 G

A
R

D
EN

 E
Q

U
IP

M
EN

T:
2 

Ye
ar

 C
on

su
m

er
 W

ar
ra

nt
y:

 a
ll 

co
ns

um
er

 c
ha

in
 s

aw
s,

 tr
im

m
er

s,
 b

ru
sh

cu
tte

rs
, c

le
ar

in
g 

sa
w

s,
 h

an
dh

el
d 

bl
ow

er
s,

 b
ac

kp
ac

k
bl

ow
er

s,
 h

ed
ge

 tr
im

m
er

s,
 a

nd
 e

le
ct

ric
al

 p
ro

du
ct

s 
fo

r n
on

co
m

m
er

ci
al

, n
on

pr
of

es
si

on
al

, n
on

in
st

itu
tio

na
l o

r n
on

in
co

m
e

pr
od

uc
in

g 
us

e,
 e

xc
ep

t a
s 

he
re

in
 s

ta
te

d.
 A

ll 
co

ns
um

er
 p

ro
du

ct
 u

se
 m

us
t h

av
e 

be
en

 li
m

ite
d 

to
 th

e 
ow

ne
r’s

 re
si

de
nc

e.
2 

Ye
ar

 o
r 

2,
00

0 
H

ou
r 

Po
w

er
tr

ai
n 

&
 1

 Y
ea

r 
or

 1
,0

00
 H

ou
r 

B
od

y 
W

ar
ra

nt
y:

H
us

qv
ar

na
 U

til
ity

 V
eh

ic
le

s.
1 

Ye
ar

 W
ar

ra
nt

y:
P

ow
er

 c
ut

te
rs

, s
tu

m
p 

gr
in

de
r, 

po
le

 p
ru

ne
rs

 a
nd

 p
ol

e 
sa

w
s 

fo
r n

on
-c

om
m

er
ci

al
, n

on
-p

ro
fe

ss
io

na
l,

no
ni

ns
tit

ut
io

na
l, 

no
n-

m
un

ic
ip

al
ity

 o
r n

on
-in

co
m

e 
pr

od
uc

in
g 

us
e.

 A
ll 

30
0 

se
rie

s 
tri

m
m

er
s,

 b
ru

sh
cu

tte
rs

, c
le

ar
in

g 
sa

w
s,

ho
ve

rin
g 

tri
m

m
er

s,
 s

tic
k 

ed
ge

rs
, b

ac
kp

ac
k 

bl
ow

er
s,

 h
an

d 
he

ld
 b

lo
w

er
s,

 h
ed

ge
 tr

im
m

er
s,

 p
ow

er
-a

ss
is

t c
ol

le
ct

io
n 

sy
st

em
s 

fo
r

co
m

m
er

ci
al

, i
ns

tit
ut

io
na

l, 
pr

of
es

si
on

al
 o

r i
nc

om
e 

pr
od

uc
in

g 
pu

rp
os

es
 o

r u
se

.
1 

Ye
ar

 C
on

di
tio

na
l C

om
po

ne
nt

 W
ar

ra
nt

y:
C

ha
in

 s
aw

 c
ra

nk
sh

af
ts

 fo
r c

om
m

er
ci

al
/p

ro
fe

ss
io

na
l u

se
 (p

ar
ts

 a
nd

 la
bo

r)
.S

aw
m

us
t b

e 
op

er
at

ed
 w

ith
 H

us
qv

ar
na

 X
P

2 
cy

cl
e 

oi
l.

90
 D

ay
 C

om
m

er
ci

al
 W

ar
ra

nt
y:

A
ut

om
at

ic
 m

ow
er

, c
ha

in
 s

aw
s,

 1
00

 s
er

ie
s 

tri
m

m
er

s,
 p

ow
er

 c
ut

te
rs

, s
tu

m
p 

gr
in

de
rs

, p
ol

e
sa

w
s,

 p
ol

e 
pr

un
er

s,
 s

no
w

 th
ro

w
er

s,
 m

od
el

 s
er

ie
s 

58
0 

&
 6

00
 w

al
k-

be
hi

nd
 m

ow
er

s,
 o

r a
ny

 H
us

qv
ar

na
 p

ro
du

ct
 u

se
d 

fo
r

co
m

m
er

ci
al

, i
ns

tit
ut

io
na

l, 
pr

of
es

si
on

al
, m

un
ic

ip
al

ity
 o

r i
nc

om
e 

pr
od

uc
in

g 
pu

rp
os

es
 o

r u
se

 e
xc

ep
t a

s 
ot

he
rw

is
e 

pr
ov

id
ed

 h
er

ei
n.

B
at

te
rie

s:
1 

ye
ar

 p
ro

ra
te

d 
lim

ite
d 

w
ar

ra
nt

y 
w

ith
 1

00
%

 re
pl

ac
em

en
t d

ur
in

g 
th

e 
fir

st
 6

 m
on

th
s.

R
en

ta
l W

ar
ra

nt
y:

90
 d

ay
s 

on
 a

ll 
ap

pl
ic

ab
le

 p
ro

fe
ss

io
na

l e
qu

ip
m

en
t r

ef
er

en
ce

 w
ar

ra
nt

y 
tim

e 
pe

rio
d 

ch
ar

ts
lo

ca
te

d 
in

 th
e 

ba
ck

 o
f t

he
 R

et
ai

le
r W

ar
ra

nt
y 

P
ol

ic
y 

&
 P

ro
ce

du
re

 M
an

ua
l.

H
us

qv
ar

na
 S

af
et

y 
A

pp
ar

el
ca

rr
ie

s 
a 

90
-d

ay
 w

ar
ra

nt
y 

fro
m

 th
e 

da
te

 o
f t

he
 c

us
to

m
er

’s
 o

rig
in

al
 p

ur
ch

as
e 

fo
r d

ef
ec

ts
 in

m
at

er
ia

l a
nd

 w
or

km
an

sh
ip

. N
or

m
al

 w
ea

r, 
te

ar
 o

r a
bu

se
 is

 n
ot

 c
ov

er
ed

 u
nd

er
 w

ar
ra

nt
y.

 P
ro

du
ct

 m
us

t b
e 

re
tu

rn
ed

 to
 C

ha
rlo

tte
w

ith
 a

 w
ar

ra
nt

y 
cl

ai
m

 fo
rm

. A
ll 

ca
re

 a
nd

 m
ai

nt
en

an
ce

 in
st

ru
ct

io
ns

 m
us

t b
e 

fo
llo

w
ed

 a
s 

st
at

ed
 b

y 
th

e 
m

an
uf

ac
tu

re
r o

n 
th

e
ca

re
 la

be
l. 

Th
e 

fit
 o

f t
he

 p
ro

te
ct

iv
e 

ap
pa

re
l/b

oo
t i

s 
no

t c
ov

er
ed

 u
nd

er
 w

ar
ra

nt
y.

30
 D

ay
 W

ar
ra

nt
y:

R
ep

la
ce

m
en

t p
ar

ts
, a

cc
es

so
rie

s 
in

cl
ud

in
g 

ba
rs

 a
nd

 c
ha

in
s,

 to
ol

s 
an

d 
di

sp
la

y 
ite

m
s.

 E
m

is
si

on
 c

on
tro

l
sy

st
em

 c
om

po
ne

nt
s 

ne
ce

ss
ar

y 
to

 c
om

pl
y 

w
ith

 C
A

R
B

-T
IE

R
 II

 a
nd

 E
PA

re
gu

la
tio

ns
, e

xc
ep

t f
or

 th
os

e 
co

m
po

ne
nt

s 
w

hi
ch

 a
re

pa
rt 

of
 e

ng
in

e 
sy

st
em

s 
m

an
uf

ac
tu

re
d 

by
 th

ird
 p

ar
t e

ng
in

e 
m

an
uf

ac
tu

re
rs

 fo
r w

hi
ch

 th
e 

pu
rc

ha
se

r h
as

 re
ce

iv
ed

 a
 s

ep
ar

at
e

w
ar

ra
nt

y 
w

ith
 p

ro
du

ct
 a

t t
im

e 
of

 p
ur

ch
as

e.

SE
C

TI
O

N
 2

:  
H

U
SQ

VA
R

N
A’

S 
O

B
LI

G
A T

IO
N

S 
U

N
D

ER
 T

H
E 

W
A

R
R

A
N

TY
H

us
qv

ar
na

 w
ill 

re
pa

ir 
or

 re
pl

ac
e 

de
fe

ct
iv

e 
co

m
po

ne
nt

s 
w

ith
ou

t c
ha

rg
e 

fo
r p

ar
ts

 o
r l

ab
or

 if
 a

 c
om

po
ne

nt
 fa

ils
 b

ec
au

se
 o

f a
de

fe
ct

 in
 m

at
er

ia
l o

r w
or

km
an

sh
ip

 d
ur

in
g 

th
e 

w
ar

ra
nt

y 
pe

rio
d.

SE
C

TI
O

N
 3

:  
IT

EM
S 

N
O

T 
C

O
VE

R
ED

 B
Y

TH
IS

 W
A

R
R

A
N

TY
Th

e 
fo

llo
w

in
g 

ite
m

s 
ar

e 
no

t c
ov

er
ed

 b
y 

th
is

 w
ar

ra
nt

y:
(1

) N
or

m
al

 c
us

to
m

er
 m

ai
nt

en
an

ce
 it

em
s 

w
hi

ch
 b

ec
om

e 
w

or
n 

th
ro

ug
h 

no
rm

al
 re

gu
la

r u
se

, i
nc

lu
di

ng
, b

ut
 n

ot
 li

m
ite

d 
to

, b
el

ts
,

bl
ad

es
, b

la
de

 a
da

pt
er

s,
 b

ul
bs

, c
lu

tc
he

s,
 c

lu
tc

h 
dr

um
s,

 fi
lte

rs
, g

ui
de

 b
ar

s,
 lu

br
ic

an
ts

, r
ew

in
d 

sp
rin

gs
, s

aw
 c

ha
in

, s
pa

rk
 p

lu
gs

,

st
ar

te
r r

op
es

 a
nd

 ti
lle

r t
in

es
;

(2
) N

at
ur

al
 d

is
co

lo
ra

tio
n 

of
 m

at
er

ia
l d

ue
 to

 u
ltr

av
io

le
t l

ig
ht

;
(3

) E
ng

in
e 

an
d 

dr
iv

e 
sy

st
em

s 
no

t m
an

uf
ac

tu
re

d 
by

 H
us

qv
ar

na
; t

he
se

 it
em

s 
ar

e 
co

ve
re

d 
by

 th
e 

re
sp

ec
tiv

e 
m

an
uf

ac
tu

re
r’s

w
ar

ra
nt

y 
as

 p
ro

vi
de

d 
in

 w
rit

in
g 

w
ith

 th
e 

pr
od

uc
t i

nf
or

m
at

io
n 

su
pp

lie
d 

at
 th

e 
tim

e 
of

 p
ur

ch
as

e;
 a

ll 
cl

ai
m

s 
m

us
t b

e 
se

nt
 to

 th
e

ap
pr

op
ria

te
 m

an
uf

ac
tu

re
r;

(4
) L

aw
n 

an
d 

ga
rd

en
 a

tta
ch

m
en

ts
 a

re
 c

ov
er

ed
 b

y 
a 

th
ird

 p
ar

ty
 w

hi
ch

 g
iv

es
 a

 w
ar

ra
nt

y,
 a

ll 
cl

ai
m

s 
fo

r w
ar

ra
nt

y 
sh

ou
ld

 b
e 

se
nt

to
 th

e 
m

an
uf

ac
tu

re
r,

(5
) C

om
m

er
ci

al
 o

r c
on

su
m

er
 m

ow
in

g 
de

ck
s 

w
ith

 s
an

d 
ab

ra
si

on
 d

am
ag

e.
(6

) E
m

is
si

on
 C

on
tro

l S
ys

te
m

 c
om

po
ne

nt
s 

ne
ce

ss
ar

y 
to

 c
om

pl
y 

w
ith

 C
A

R
B

-T
IE

R
 II

 a
nd

 E
PA

re
gu

la
tio

ns
 w

hi
ch

 a
re

m
an

uf
ac

tu
re

d 
by

 th
ird

 p
ar

ty
 e

ng
in

e 
m

an
uf

ac
tu

re
r. 

SE
C

TI
O

N
 4

:  
EX

C
EP

TI
O

N
S 

A
N

D
 L

IM
IT

A T
IO

N
S

Th
is

 w
ar

ra
nt

y 
sh

al
l b

e 
in

ap
pl

ic
ab

le
 to

 d
ef

ec
ts

 re
su

lti
ng

 fr
om

 th
e 

fo
llo

w
in

g:
(1

) A
cc

id
en

t, 
ab

us
e,

 m
is

us
e,

 n
eg

lig
en

ce
 a

nd
 n

eg
le

ct
, i

nc
lu

di
ng

 s
ta

le
 fu

el
, d

irt
, a

br
as

iv
es

, m
oi

st
ur

e,
 ru

st
, c

or
ro

si
on

, o
r a

ny
ad

ve
rs

e 
re

ac
tio

n 
du

e 
to

 in
co

rr
ec

t s
to

ra
ge

 o
r u

se
 h

ab
its

;
(2

) F
ai

lu
re

 to
 o

pe
ra

te
 o

r m
ai

nt
ai

n 
th

e 
un

it 
in

 a
cc

or
da

nc
e 

w
ith

 th
e 

O
w

ne
r’s

/O
pe

ra
to

r’s
 m

an
ua

l o
r i

ns
tru

ct
io

n 
sh

ee
t f

ur
ni

sh
ed

by
 H

us
qv

ar
na

;
(3

) A
lte

ra
tio

ns
 o

r m
od

ifi
ca

tio
ns

 th
at

 c
ha

ng
e 

th
e 

in
te

nd
ed

 u
se

 o
f t

he
 p

ro
du

ct
 o

r a
ffe

ct
s 

th
e 

pr
od

uc
t’s

 p
er

fo
rm

an
ce

, o
pe

ra
tio

n,
sa

fe
ty

, o
r d

ur
ab

ilit
y,

 o
r c

au
se

s 
th

e 
pr

od
uc

t t
o 

fa
il 

to
 c

om
pl

y 
w

ith
 a

ny
 a

pp
lic

ab
le

 la
w

s;
 o

r:
(4

) A
dd

iti
on

al
 d

am
ag

e 
to

 p
ar

ts
 o

r c
om

po
ne

nt
s 

du
e 

to
 c

on
tin

ue
d 

us
e 

oc
cu

rr
in

g 
af

te
r a

ny
 o

f t
he

 a
bo

ve
.

R
E

PA
IR

 O
R

 R
E

P
LA

C
E

M
E

N
T

A
S

 P
R

O
V

ID
E

D
 U

N
D

E
R

 T
H

IS
 W

A
R

R
A

N
TY

IS
 T

H
E

 E
X

C
LU

S
IV

E
 R

E
M

E
D

Y
O

F 
TH

E
P

U
R

C
H

A
S

E
R

. H
U

S
Q

VA
R

N
A

S
H

A
LL

N
O

T
B

E
 L

IA
B

LE
 F

O
R

 A
N

Y
IN

C
ID

E
N

TA
L

O
R

 C
O

N
S

E
Q

U
E

N
TI

A
L

D
A

M
A

G
E

S
 F

O
R

B
R

E
A

C
H

 O
F 

A
N

Y
E

X
P

R
E

S
S

 O
R

 IM
P

LI
E

D
 W

A
R

R
A

N
TY

O
N

 T
H

E
S

E
 P

R
O

D
U

C
TS

 E
X

C
E

P
T

TO
 T

H
E

 E
X

TE
N

T
P

R
O

H
IB

IT
E

D
 B

Y
A

P
P

LI
C

A
B

LE
 L

AW
. A

N
Y

IM
P

LI
E

D
 W

A
R

R
A

N
TY

O
F 

M
E

R
C

H
A

N
TA

B
IL

IT
Y

O
R

 F
IT

N
E

S
S

 F
O

R
 A

PA
R

TI
C

U
LA

R
 P

U
R

P
O

S
E

 O
N

 T
H

E
S

E
 P

R
O

D
U

C
TS

 IS
 L

IM
IT

E
D

 IN
 D

U
R

AT
IO

N
 T

O
 T

H
E

 W
A

R
R

A
N

TY
P

E
R

IO
D

 A
S

D
E

FI
N

E
D

 IN
 T

H
E

 L
IM

IT
E

D
 W

A
R

R
A

N
TY

S
TA

TE
M

E
N

T.
 H

U
S

Q
VA

R
N

A
R

E
S

E
R

V
E

S
 T

H
E

 R
IG

H
T

TO
 C

H
A

N
G

E
 O

R
IM

P
R

O
V

E
 T

H
E

 D
E

S
IG

N
 O

F 
TH

E
 P

R
O

D
U

C
T

W
IT

H
O

U
T

N
O

TI
C

E
, A

N
D

 D
O

E
S

 N
O

 T
A

S
S

U
M

E
 O

B
LI

G
AT

IO
N

 T
O

 U
P

D
AT

E
P

R
E

V
IO

U
S

LY
M

A
N

U
FA

C
TU

R
E

D
 P

R
O

D
U

C
TS

.

S
om

e 
st

at
es

 d
o 

no
t a

llo
w

 th
e 

ex
cl

us
io

n 
of

 in
ci

de
nt

al
 o

r c
on

se
qu

en
tia

l d
am

ag
es

, o
r l

im
ita

tio
ns

 o
n 

ho
w

 lo
ng

 a
n 

im
pl

ie
d

w
ar

ra
nt

y 
la

st
s,

 s
o 

th
e 

ab
ov

e 
lim

ita
tio

ns
 o

r e
xc

lu
si

on
s 

m
ay

 n
ot

 a
pp

ly
 to

 y
ou

. T
hi

s 
w

ar
ra

nt
y 

gi
ve

s 
yo

u 
sp

ec
ifi

c 
le

ga
l r

ig
ht

s,
 a

nd
yo

u 
m

ay
 a

ls
o 

ha
ve

 o
th

er
 ri

gh
ts

 w
hi

ch
 v

ar
y 

fro
m

 s
ta

te
 to

 s
ta

te
.

SE
C

TI
O

N
 5

:  
C

U
ST

O
M

ER
 R

ES
PO

N
SI

B
IL

IT
IE

S
Th

e 
pr

od
uc

t m
us

t e
xh

ib
it 

re
as

on
ab

le
 c

ar
e,

 m
ai

nt
en

an
ce

, o
pe

ra
tio

n,
 s

to
ra

ge
 a

nd
 g

en
er

al
 u

pk
ee

p 
as

 w
rit

te
n 

in
 th

e
m

ai
nt

en
an

ce
 s

ec
tio

n 
of

 th
e 

O
w

ne
r’s

/O
pe

ra
to

r’s
 m

an
ua

l. 
S

ho
ul

d 
an

 o
pe

ra
tio

na
l p

ro
bl

em
 o

r f
ai

lu
re

 o
cc

ur
, t

he
 p

ro
du

ct
 s

ho
ul

d
no

t b
e 

us
ed

, b
ut

 d
el

iv
er

ed
 a

s 
is

 to
 a

n 
au

th
or

iz
ed

 H
us

qv
ar

na
 re

ta
ile

r f
or

 e
va

lu
at

io
n.

 P
ro

of
 o

f p
ur

ch
as

e,
 a

s 
ex

pl
ai

ne
d 

in
se

ct
io

n 
6,

 re
st

s 
so

le
ly

 w
ith

 th
e 

cu
st

om
er

.

SE
C

TI
O

N
 6

:  
PR

O
C

ED
U

R
E 

TO
 O

B
TA

IN
 W

A
R

R
A

N
TY

C
O

N
SI

D
ER

AT
IO

N
It 

is
 th

e 
O

w
ne

r’s
 a

nd
 R

et
ai

le
r’s

 re
sp

on
si

bi
lit

y 
to

 m
ak

e 
ce

rta
in

 th
at

 th
e 

W
ar

ra
nt

y 
R

eg
is

tra
tio

n 
C

ar
d 

is
 p

ro
pe

rly
 fi

lle
d 

ou
t a

nd
m

ai
le

d 
to

 H
us

qv
ar

na
 F

or
es

t &
 G

ar
de

n 
C

om
pa

ny
. T

hi
s 

ca
rd

 s
ho

ul
d 

be
 m

ai
le

d 
w

ith
in

 te
n 

(1
0)

 d
ay

s 
fro

m
 th

e 
da

te
 o

f p
ur

ch
as

e
in

 o
rd

er
 to

 c
on

fir
m

 th
e 

w
ar

ra
nt

y 
an

d 
to

 fa
ci

lit
at

e 
po

st
-s

al
e 

se
rv

ic
e.

P
ro

of
 o

f p
ur

ch
as

e 
m

us
t b

e 
pr

es
en

te
d 

to
 th

e 
au

th
or

iz
ed

 H
us

qv
ar

na
 re

ta
ile

r i
n 

or
de

r t
o 

ob
ta

in
 w

ar
ra

nt
y 

se
rv

ic
e.

 T
hi

s 
pr

oo
f

m
us

t i
nc

lu
de

 d
at

e 
pu

rc
ha

se
d,

 m
od

el
 n

um
be

r, 
se

ria
l n

um
be

r, 
an

d 
co

m
pl

et
e 

na
m

e 
an

d 
ad

dr
es

s 
of

 th
e 

se
llin

g 
re

ta
ile

r.

To
 o

bt
ai

n 
th

e 
be

ne
fit

 o
f t

hi
s 

w
ar

ra
nt

y,
 th

e 
pr

od
uc

t b
el

ie
ve

d 
to

 b
e 

de
fe

ct
iv

e 
m

us
t b

e 
de

liv
er

ed
 to

 a
n 

au
th

or
iz

ed
 H

us
qv

ar
na

re
ta

ile
r i

n 
a 

tim
el

y 
m

an
ne

r, 
no

 la
te

r t
ha

n 
th

irt
y 

(3
0)

 d
ay

s 
fro

m
 d

at
e 

of
 th

e 
op

er
at

io
na

l p
ro

bl
em

 o
r f

ai
lu

re
. T

he
 p

ro
du

ct
 m

us
t b

e
de

liv
er

ed
 a

t t
he

 o
w

ne
r’s

 e
xp

en
se

. D
ow

nt
im

e,
 p

ic
k-

up
 a

nd
 d

el
iv

er
y 

ch
ar

ge
s 

ar
e 

no
t c

ov
er

ed
 b

y 
th

is
 w

ar
ra

nt
y.

 A
n 

au
th

or
iz

ed
H

us
qv

ar
na

 re
ta

ile
r c

an
 b

e 
no

rm
al

ly
 lo

ca
te

d 
th

ro
ug

h 
th

e 
“Y

el
lo

w
 P

ag
es

” o
f t

he
 lo

ca
l t

el
ep

ho
ne

 d
ire

ct
or

y 
or

 b
y 

ca
llin

g 
1-

80
0-

H
U

S
K

Y
62

 fo
r a

 re
ta

ile
r i

n 
yo

ur
 a

re
a.

H
U

SQ
VA

R
N

A
73

49
 S

ta
te

sv
ill

e 
R

oa
d

C
ha

rlo
tte

, N
C

  2
82

69
    

    
    

    
  2

00
8

W
A

R
R

A
N

T
Y

S
TA

T
E

M
E

N
T


	Repair Parts
	Auger Gearbox / Impeller
	Auger Hosuing / Auger
	Auger Bearings / Skids
	Drift Cutters / Weight Bar
	Deflector Control Assm
	Discharge Chute
	Lever Cable Rotator Assm
	Control Panel
	Handles
	Linkage / Rods
	Springs Handles / Console Panel
	Drive Axle
	Transmission
	Torque Strap
	Chassis / Engine / Belts
	Wheels / Tires 
	Steering Brackets
	Steering Components
	Bag of Parts / Key
	Decals

	Warranty Statement



